
 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

I 

D 3.2 Lab test reports and fact sheets on water treatment 
technology and reuse 

 

 

Laboratory test reports and fact sheets on water 
treatment technology and reuse  

Deliverable 3.2  
 
WP3 Treatment and recovery technologies  
Task 3.2: Laboratory experiments per wastewater treatment and reuse technologies 
 

Approved by WP Manager: Merle de Kreuk (TUD) 

Date of approval 14/11/2023 

Approved by Project Coordinator Paul Campling (VITO) 
[...]
3/22/2023 4/4/2023 4/11/2023 4/18/2023 4/27/2023 5/11/2023

pH

pH inlet pH MBR pH outlet



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

 

21 

CHAPTER 1 - Technology: Aerobic Membrane Bioreactor 

 
Figure 1-13: Temperature performance 

1.4.1. SAFETY MEASURES AND TROUBLESHOOTING 

For the laboratory experiments, no extra measurements or troubleshooting issues have been 
encountered. 
 

24

11 11 11 11 11

26
28 28

29 29
28

24
26 26 26.5 26 26

0

5

10

15

20

25

30

35

3/22/2023 4/4/2023 4/11/2023 4/18/2023 4/27/2023 5/11/2023

TEMPERATURE

temp inlet temp MBR temp outlet



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

22 

CHAPTER 2 - Technology: ANDICOS 

 

CHAPTER 2 TECHNOLOGY: ANDICOS 

2.1. ADMINISTRATIVE INFORMATION  

Technology name: Andicos 

Location of lab and pilot:
  

IIT Kanpur, India IIT Kanpur, India 

Organization(s):  IIT Kanpur, VITO, IEX IIT Kanpur, VITO, IEX 

Contact information: 

Lead: IIT Kanpur Lead: IIT Kanpur 

Contact: Aditya Sharma, Prof 
Bose, Sachin Shah, Sofie Van 
Ermen, S. Sankararaman  

Contact: Aditya Sharma, Prof 
Bose, Sachin Shah, Sofie Van 
Ermen 

2.2. BRIEF TECHNOLOGY DESCRIPTION  

ANDICOS™ is a concept based on anaerobic digestion of concentrated wastewater and organic 
waste streams. The principle is to increase the organic load from municipal sewage using filtration 
to allow a much more efficient anaerobic digestion. The increase in organic load can also be 
obtained by adding organic waste (e.g., kitchen waste, food waste, sewage sludge, industrial 
biowaste, etc.) The filtration is done with a BFM-membrane filtration process.    
 
ANDICOS™ as a modular system can be installed as a stand-alone system or added to existing 
STPs to improve performance and/or extend capacity. Furthermore, it produces energy, which be 
used to off-set operational and maintenance costs within the treatment plant. 
 
A general process overview of the ANDICOS process is presented in Error! Reference source 
not found.. 
 

 

 
Figure 2-1: Andicos concept scheme and general process overview 



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

 

23 

CHAPTER 2 - Technology: ANDICOS 

The sewage filtration uses BFM membranes. These IPC™ (Integrated Permeate Channel) 
membranes are the world's first thoroughly back washable flat sheet membranes. Thanks to the 
capability of back washing up to 2 bar(g), improved fouling control of the membranes can be 
achieved.  
 

 
Figure 2-2: BFM membrane specifications (source www.bluefootmembranes.com) 

 
Anaerobic digestion of the concentrated sewage, primary sludge and kitchen waste can be done 
using an anaerobic digester or a UASB reactor. During the project, anaerobic digestion of primary 
sludge was assessed on a lab-scale. 
 

2.3. FACTSHEET: INFLUENT TYPES 

Table 2-1: General factsheet: ANDICOS  

Parameter Units Value Comments 

Influent type(s) 

Sewage after primary sedimentation Influent to BFM filtration 

Concentrated sewage (= concentrate from BFM 
filtration) 

Influent to UASB or 
anaerobic digester 

Primary sludge 
Influent to anaerobic 
digester 

Other organic waste streams 
Influent to anaerobic 
digester 

BFM filtration 

Influent quality 

COD mg/L 
 200 - 
1000 

  

 TSS mg/L 
 500 - 
1200 

  

Ntot mg/L     

Ptot mg/L     

Cr mg/L  0 – 7   

    

Permeate quality 

COD mg/L  <100   

 TSS mg/L  <1   

Ntot mg/L     



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

24 

CHAPTER 2 - Technology: ANDICOS 

 

Ptot mg/L     

Cr mg/L <0,1  

Coliforms CFU/ml  0   

Concentrate 
quality 

COD mg/L 
500 – 
7500 

 

  TSS mg/L 
2000 – 
5700 

 

 Ntot mg/L   

 Ptot mg/L   

 Cr mg/L   

Technology-
defining Rates/ 

Ranges 

  
    

Sewage 
concentration factor 
(volume based) 

 
10 - 20 

 

Membrane net flux Lmh  11 – 20   

Cleaning frequency   

 Every 
two 
weeks – 
every 
month 

  

 

2.4. TECHNOLOGY-SPECIFIC SUMMARY AND CONCLUSIONS 

This chapter focuses on the BFM filtration step of the Andicos concept. Wastewater after primary 
sedimentation is filtrated producing two streams: a filtered water stream for non-potable reuse and 
a concentrated wastewater stream to feed an anaerobic digester (D3.3). The lab tests focus on the 
relation between the concentration factor and the membrane parameters on the filtered water 
quality and the concentrated wastewater quality. 

2.4.1. LABORATORY BFM EXPERIMENTS TO PRODUCE CONCENTRATED WASTEWATER TO FEED 

AN ANAEROBIC DIGESTER AND TO PRODUCE FILTERED WASTEWATER FOR NON-POTABLE REUSE  

Lab tests were done to evaluate the performance of Blue Foot Membrane (BFM) membranes for 
direct wastewater concentration in Indian conditions. The membrane flux was related to the cost of 
the treatment as this determines the number of membranes required. An optimum between high 
flux and minimal cleaning frequency was required. An optimal concentration factor combines both 
a minimal flow of concentrated water - resulting in a more compact anaerobic digester - and an 
acceptable quality of the filtered wastewater for non-potable reuse.  
 
The IPC Filtration lab-scale comprised of a reactor (volume 32 L) with three submerged flat sheet 
A4 size BFM membranes (0.11 m² membrane surface/membrane) to filter and concentrate 
wastewater after primary sedimentation. The measurement and pumping devices were connected 



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

 

25 

CHAPTER 2 - Technology: ANDICOS 

to a computer with the software program Mefias. Mefias co-ordinates filtration, backwash and 
relaxation by controlling parameters such as flow, flux, and airflow and registers the parameters 
such as TMP. A filtration cycle of 9 mins filtration, 40 seconds of backwash and 20 seconds of 
relaxation was used during the tests. 
 

 
 

Figure 2-3: Laboratory-scale Andicos filtration set-up (left) and Mefias software (right)  

 
 

Figure 2-4: Laboratory-scale Andicos PFD. 



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

26 

CHAPTER 2 - Technology: ANDICOS 

 

→ Filtration experiments during period Q1 2020 (high concentrated sewage)  

 
The first tests with the IPC Filtration lab-scale unit were to prove that the IPC membranes were able 
to filter Indian wastewater to produce concentrated wastewater for high organic content feed to an 
anaerobic digester, and to produce filtered wastewater for non-potable reuse. 
 
Tests were conducted with two types of wastewaters:  1) the easily available, but not particularly 
harsh IIT Kanpur Campus wastewater; and 2) the more distant, and more challenging wastewater 
from the Jajmau STP, which is sewage from Kanpur city but contaminated with illegal discharges 
from nearby tanneries. Three different tests were done: a short-term test for determination of 
critical flux, a 4-day (96h) concentration test, and a 25-day long-term concentration test. 
 

Table 2-2: Water quality parameters testing with primary settled Jajmau STP sewage - IPC 
filtration unit period Q1 2020 (average ± standard deviation). 

 
 
Conclusions:   
 

• A 17 to 20-fold volumetric concentration of Jajmau wastewater after primary sedimentation 
is possible using a filtration flux of 20 – 25 L.h-1.m-2 and a backwash flux of 30 – 37 L.h-1.m-
2. Stable TMP values are reached during periods of one week and more without cleaning. 
The permeate flow is around 95% of the wastewater flow with a COD concentration <120 
mg/L. The concentrated wastewater represents around 5% of the initial wastewater flow 
with a COD concentration of 9 500 mg/L and a TSS concentration of 9 000 mg/L. The COD 
loss due to biodegradation in the air-scoured membrane tank is 32%.  

• The outcome of the tests was promising as this indicates that primary settled sewage can 
be filtered with stable membrane performance to produce a permeate (95 % of the flow) 
with low organic content and a concentrate (5 % of the flow) with high organic content that 
can be treated anaerobically to produce biogas.  

• Based on the results and discussions between VITO, IIT Kanpur and Ion Exchange, it was 
decided that not only should be focused on the use of an anaerobic digester, but it would 
also be very worthwhile to assess the approach for a UASB reactor. UASB reactors are 
installed throughout India, after being heavily promoted as a wastewater technology 
during the 1990s – but performances have been poor (compared to Europe). It is therefore 
proposed to evaluate and validate the approach of feeding the concentrated wastewater 
rich in solids from the IPC Filtration Module to a UASB reactor at a lab-scale at IIT Kanpur. 
In addition, treatment of 5 % of the initial primary settled sewage flow as concentrate, when 
upscaled to an operational system, would require an extremely large anaerobic digester to 
deal with the feed, so tests on thickening the concentrated wastewater using flocculation 
and sedimentation are planned in the next phase. 



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

 

27 

CHAPTER 2 - Technology: ANDICOS 

References: measuring report references: Master Thesis Ruben Vingerhoets UA, Andicos: a new 
approach to treat wastewater and waste in the Ganga River basin, case study in Kanpur, India 
(2020)1. 

2.4.2. FILTRATION EXPERIMENTS PERIOD 2021-2022 (LOW CONCENTRATION SEWAGE)  

Due to the COVID-19 pandemic, the lab tests were halted for several months. In the period 2021-
2022, tests were restarted at similar conditions as in subtask 3.2.1. It was observed that the COD 
concentration of the primary settled sewage was drastically reduced compared to the 2020 tests 
(reduction from a COD average of 1,139 mg/L to 300 mg/L). Critical flux experiments with the 
primary settled sewage showed an optimal filtration flux range of 15 – 25 L/h-m2, which is 
comparable with the results from the previous subtask. The long-term lab experiments were done 
using a slightly lower membrane flux to ensure stable membrane operation to be able to focus on 
concentration factor and water quality.  
 
Table 2-3: Operational parameters of IPC filtration. 

 Filtration Backwash Relaxation Net / Total 

Flux 15 Lmh 22.5 Lmh 0 11.36 Lmh 

Duration 9 min 40 s 20 s 10 min 

 
Conclusions:   
 

• The performance of lab-scale IPC membranes was assessed with sewage collected after 
the primary settling tank of STP Jajmau, Kanpur. Aeration, being a necessary part of the 
membrane process, was done at 0.5 m3/h for each membrane. In 35 days of operation, 
COD reduced from 250 mg/L in the influent to 40 mg/L in the permeate. Total Suspended 
Solids were found to be below the detection limit in the effluent. Ammoniacal nitrogen was 
reduced from 34 mg/L in the influent to < 5 mg/L in the effluent. Due to continuous aeration 
for the scouring of membranes and high (Sludge) Retention Time (~12 days), ~70% of the 
COD was lost because of biodegradation. The TSS of the concentrated sewage increased 
from 250 to 2600 mg/L in 20 days (~10-fold increment). During this phase, the membranes 
could safely run continuously for 10-15 days without any type of physical/chemical 
cleaning.  

 

• The change in the sewage characteristics had a major impact on both the composition of 
the concentrate stream and the unwished biodegradation that takes place in the 
membrane reactor. This will result in lower biogas production in the anaerobic treatment 
step, having a negative impact on the Andicos business model.  

 
References: Integrated Permeate Channel membranes: Evaluating longevity and establishing 
chemical cleaning protocols (Research article in draft – By IIT Kanpur and VITO) 

 
1https://www.scriptiebank.be/sites/default/files/thesis/2020-
10/Thesis.Ruben_.Vingerhoets%20%281%29%20%282%29.pdf 
 

https://www.scriptiebank.be/sites/default/files/thesis/2020-10/Thesis.Ruben_.Vingerhoets%20%281%29%20%282%29.pdf
https://www.scriptiebank.be/sites/default/files/thesis/2020-10/Thesis.Ruben_.Vingerhoets%20%281%29%20%282%29.pdf


 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

28 

CHAPTER 2 - Technology: ANDICOS 

 

2.4.3.  MEMBRANE CLEANING EXPERIMENTS  

 
Cleaning experiments were done to collect information on membrane cleaning procedures to be 
used during pilot testing. To optimize the membrane cleaning process and frequency, different 
concentrations of sodium hypochlorite were used. 100 - 900 ppm active chlorine solutions were 
used for chemical cleaning. 

 
Conclusions:   
 

• Based on the extent of membrane fouling, the concentration of chlorine was chosen for 
checking the efficiency of chemical cleaning. Physical cleaning with tap water is suggested 
when transmembrane pressure increases to 0.5 bar for the first time. For the next cycle, 300 
ppm chlorine was suitable for achieving a notable reduction in TMP. 900 ppm dose was 
used when 3-4 physical rinsing operations have been performed consecutively. 

 
References: Integrated Permeate Channel membranes: Evaluating longevity and establishing 
chemical cleaning protocols (Research article in draft – By IIT Kanpur and VITO) 

2.4.4.  EXPERIMENTS AT DECREASED SRT FOR REDUCING BIODEGRADATION  

To reduce the undesired biodegradation of the primary settled sewage in the membrane tank (see 
subtask 3.2.2) during the filtration step, a set of experiments were performed at low SRT (~ 8 h) by 
continuous removal of concentrate from the bioreactor. 
 

 
Conclusions:   
 

• After reducing the SRT from ~12 days to ~8 hours, the biodegradation losses were still high 
due to the deposition of biofilm on reactor walls. For reducing the loss of organics due to 
biodegradation, low SRTs are recommended (2-4 h). Such low SRT is possible when 
compact reactors are used where most of the volume is occupied by the membranes and 
accessories.  

 
References: measuring report references: Critical comparison of the performance of IPC 
membranes in different dissolved oxygen concentrations and evaluating its effect on 
biodegradation (Research article to be prepared by IIT Kanpur and VITO) 

2.4.5. EXPERIMENTS USING NITROGEN GAS FOR AERATION OF MEMBRANES FOR REDUCING 

BIODEGRADATION  

In the next series of experiments, the effect of the absence of oxygen on biodegradation in the 
membrane tank was studied by replacing air for the membrane with nitrogen gas. 
 

 
Conclusions:   
 

• The loss of organics reduced from 70% (in air) to 40% (in nitrogen). Nitrification was 
completely inhibited and the increase of suspended solids concentration in the retentate 